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TIFIl - Charlottenburger Allee 41 - 52068 Aachen Textiles & Flooring Institute GmbH

LG Chem LTD. Charlottenburger Allee 41 + 52068 Aachen + Germany
Overseas Sales Team Phone:  +49 241 9679-00

; Fax: +49 241 9679-200
LG Twin Towers E-mail:  postmaster@tfi-online.de

H - _ URL: www.tfi-online.de
20, Yeouido-dong, Yeongdeungpo-gu .
Seou! 150-721 et o e
parkasse Aachen : . .

KOREA (REP) IBAN: DE22390500000001331222 « SWIFT: AACSDE33

Managing Director:
Dr. Ernst Schréder ¢ Dr. Helmut Klingenberger

Test-Report No. 370368-02

1 Procedure

Order i Classification according to EN
649:1996+A1:2003

Product name.........cccooeiiiiiiii e, Calmpasso 3.2 T

Order By ..., LG Chem LTD.

Order Of .. 10.03.2007

YOUr reference ........cooeeeiiiiiciiiiiieeeceeeeeieee Jack Lee / Lucas Lee

Date of receipt........ceeevieiiiiiiiiiiieee e, 27.02.2007

Number of goods receipt .........ccccuvveeereeeirininnns 07-02-0196

Responsible person at TFI .........cccccooviiiiineen. Dr. Helmut Klingenberger, extension -127

2 Short Sample Description

Product type ......ccvvmeieiiiiii e, Resilient floor covering
Type of manufacture ............cccooeel Heterogeneous PVC-floor covering
Type Of SUIMaCE ......oevvviiiiiiiiie e, Slight structured
Colouring / pattering ..........ccceeeeiiieeeeiniieeeeen, Not patterned
COlOUN e Turquoise, beige
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Test Report No. 370368-02

3 Test Results

The individual test results are summarized in a table including the final conclusion with re-

gard to the classification standard EN 649.

Test Method | Parameter / Property Test result Requirement / Remarks Annex
EN 426 Width (mm) 1831 Deviation of Nominal Value | BDM
EN 428 Thickness (mm) 3,46 Deviation of Nominal Value | BDM
EN 430 Weight (g/m?) 2905 Deviation of Nominal Value | BDM
EN 433 Indentation (mm) 0,37 Failed RED
EN 434 Dimensional Stability (%) L -0,20 Fulfilled MW
C -0,10 Fulffilled
Curling (mm) 0,0 Fulfilled
EN 485 Flexibility 20 mm mandrel None Cracking Fulfilled BI
EN 20105- Colour Fastness to Light 6 Fulfilled LE
B02/3
EN 429 Thickness of Wear Layer (mm) 0,54 Fulfilled ND
Wear Group T
EN 425 Castor Chair Suitability No Delimitation | Fulfilled S
EN 660-2 Wear Resistance 1,5 Wear Group T FT
Loss of Volume (mm?)
EN 649 Classification Not Possible Deviation of Nominal Value
4 Annexes

Individual results as well as type and extend of the tests contain the following annexes:
BDM; BI; FT; LE % MW; ND; RED; S?
The test marked with ® are certified according to EN ISO/IEC 17025.

Aachen, 14.06.2007

Dr. Helmut Klingenberger
- director test institute -

The present test report is established to the best of our knowledge. Only the entire report shall be reproduced. Under no
circumstances, extracts shall be used. Furthermore, we apply the “General Terms and Conditions for the Execution of
Contracts” of the Textiles & Flooring Institute GmbH, also with regard to the order execution.
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